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I/ Ref No. Nil Date: Nil

m/ Dear Sir,
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Please find enclosed herewith the Test Report No.: 0354 Dtd.: 22.02.2023
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Kindly fill the enclosed customer feedback form & return the same.

Y-ddlc / Thanking you,

HdGd / Yours sincerely,

Director & Head
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Encl: As above
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Test Report

PART -A
PARTICULARS OF SAMPLE SUBMITTED

Your Ref No: NIL

Date: NIL
(@) Name of the Sample - UPVC Profile Samples
(b)  Grade/Variety/Type/Size/Class "~ NIL
(c)  Declared valug, if any ~ NIL
(d)  Code No - PSLSS02 - White
(e) Lot No/Batch No. and Date of Manufacturing . NIL |
()  Quantity 05 Nos. x 1 Mtr.
(99  Mode of Packing - . Packed
(h)  Sealed or not . Unsealed
(i)  Date of Receipt . 13/02/2023
() Date (s) of Performance of test . 13/02/2023 to 22/02/2022
(k) Any other information . NIL
PART- B
— SUPPLEMENTARY INFORMATION
) Reference to sampling procedure ' - Samples are supplied by the Party
i) Supporting documents for the measurement taken and result derived - Asgivenin Part-C
i) Deviation from the test method as prescribed in relevant work instruction, if any . NIL

oS
Authorized Signatory
Abhishek Rajvansh

(Joint Director & Head)
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Continuation Sheet CIPET:CSTS, Dehradun

ULR No: TC930723000000010P
Test Report No 0354
Date 22/02/2022
Page No 2 of 2
Test Results
zg Cl.no Name of the test Test Method Unit | Specified Value Test Result
| R e ASTMD638 | MPa 41.0
50mm/min
g - oo i aaph. ASTMD638 | MP2 1165
50mm/min
3 Shore D Hardness ASTM D 2240 79
4 Vicat Softening Point @ 50 ASTM D 1525 oC o 30 8
N Load
5 | = W ITRRCLSNERGR - aetMDENM0 | Jm 274
(Notched)
Water Absorption for 24 ;
0 Hours at 23 °C ASTM D 570 /o 0.18
/ Density at 23 °C ASTM D 792 g/ce 1.44
] Flammability (Vertical S 11731 Part2 | - V0
Burning)
9 Flexural Strength ASTM D 790 MPa 70.9
10 Flexural Modulus ASTM D 790 MPa 2718
11 LO ASTM D 2863 % 47.3
Part D
Remarks: NIL
NOTE:

01
02

03
04

05

The results are related only to item tested.
The reports shall not be reproduced in full / part without written approval of the laboratory

Selection of samples for testing is done with respect to clauses of standard.

Details of tests subcontracted: Nil
Statement of Conformity of a specification or standard is provided by laboratory taking into account the level of risk
associated/borderline case with the decision rule employed-NA |

s

Authorized Signatory
Abhishek Rajvansh
(Joint Director & Head)




